

Report No.: 18300RC00481301

Test Report

Client Name : Bieldor S.L.

Address : Constitución 7, E-03827 Benimarfull Alicante Spain CIF:
ESB03308681

Product Name : Silicone

Date : Nov. 23, 2020

**Shenzhen Anbotek Compliance Laboratory Limited****Shenzhen Anbotek Compliance Laboratory Limited**Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District,
Shenzhen, Guangdong, China

Tel: (86)755-26066126 Fax: (86)755-26066021 Email: service@anbotek.com



Hotline

400-003-0500

www.anbotek.com

Test Report

Report No.: 18300RC00481301

Date: Nov. 23, 2020

Page 1 of 3

Applicant : Brildor S.L.**Address** : Constitución 7, E-03827 Benimarfull Alicante Spain CIF:
ESB03308681**The submitted sample and sample information was/were submitted and identified by/on the behalf of the client****Sample Name** : Silicone**Sample Received Date** : Nov. 09, 2020**Testing Period** : Nov. 09, 2020 to Nov. 16, 2020**Test Requested** : As specified by client, to determine the Bisphenol A (BPA) migration in the selected material of submitted sample.**Test Method:**

Test Item	Test Method	Measured Equipment(s)
Bisphenol A (BPA) migration	EN 13130-1:2004	LC-MS/MS

Test Result(s): Please refer to the following page(s).

Edited by

Linna

Reviewed by

Rose Yang

Authorized Signatory

Wendy Wang

Test Report

Report No.: 18300RC00481301

Date: Nov. 23, 2020

Page 2 of 3

Tested Sample/Part Description:

- 1 Transparent silicone

Test Result(s):

Test Item(s)	Unit	Test Result
		1
Bisphenol A (BPA) migration 3% Acetic Acid, 70°C, 24h	mg/kg	<0.01



Test Report

Report No.: 18300RC00481301

Date: Nov. 23, 2020

Page 3 of 3

Photograph of Sample



***** End of Report *****

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer only to the sample(s) tested. Without written approval of Anbotek, this report can't be reproduced except in full.